
Rehabilitation and modernization of water supply and sewerage                                      CF Application 
system in Constanta and Ialomita region                                                                                                          

    TAHAL CONSULTING ENGINEERS LTD     

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Annex IV 

NON TEHNICAL SUMMARIES 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 TAHAL CONSULTING ENGINEERS LTD 

MUNICIPAL SERVICES PROJECT - CONSULTING SERVICES FO R  

BRAILA, VRANCEA, ILFOV, IALOMITA AND CONSTANTA COUN TIES 

 

 
ENVIRONMENTAL IMPACT ASSESSMENT STUDY 

REPORT 
  

„REHABILITATION AND MODERNIZATION OF WATER AND 
[...]
will be executed according to the technical standard STAS 9312-87 – “Roads and railway pipe 
under crossings”.  

The wastewater collection in Sibiu municipality is mainly a unitary system. The existing unitary 
sewers are made of concrete and they have exceeded their length of service. Because these 
sewers are extremely damaged, a part of the wastewater is infiltrating underground, thus infesting 
the water table and the soil, and the ground water drained in the sewers leads to the exceeding of 
the sewer transport capacity, as well as leads to a high dilution rate of the wastewater, thus the 
operation of the wastewater is disturbed. The unitary sewers proposed for rehabilitation will be will 
have a length of 14735 m, will be made of PVC SN4 for diameters smaller than 500 mm 
(inclusively) and made of GRP for diameters larger than 500 mm. 

1.2.1.2 Cisnădie Town 
The existing sewerage network of Cisnădie town is a separative one, contains old concrete pipes 
with an age higher than 20 years, and PVC and polyethylene pipes. The PVC and polyethylene 
collecting pipes were built during the last 10 years and are in a good condition. It is necessary to 
perform significant works for the rehabilitation of the concrete sewers as well as extension works of 
the sewerage network, works that will be partially financed by local funds in the important area of 
the town that need urgent works, and partially by the Cohesion Fund.  

The works regarding the sewerage network included in this documentation are as follows: network 
rehabilitation for a length of 5719 m and network extension for a length of 3140 m.   

This documentation proposes also replacement works for replacing a gravitational section of the 
ovoid shape sewer 500 x 750 mm, which transfers the collected wastewater from Cisnădie to the 



 
 

Proiect: „Extinderea si reabilitarea infrastructurii de apa si apa uzata in Judetele Sibiu si Brasov 
Localitatile Sibiu, Cisnadie, Rasinari, Selimbar si Mohu” 
Rezumat fara caracter tehnic 

Pagina 4 din 15 
 

wastewater treatment plant of Sibiu municipality, located in the village of Mohu. At present, this 
sewer does not transport any wastewater to the WWTP Sibiu, it needs rehabilitation. At the 
crossroad with DN1 (national road) it is designed to build a wastewater pumping station with a 
capacity of 108 l/s on this network section, this will pump the wastewater flow of Cisnădie town, as 
well as the flow from the buildings located along DN1 belonging to Şelimbăr commune, to the main 
sewer entering the WWTP. The pressure pipe having a length of 2800 m, will have on its route 
railway under crossings, national road under crossing and rivulets (Cisnădie and Seviş) under 
crossings executed according to technical standards, with horizontal drillings, in protection duct, by 
a specialized company.   

1.2.1.3 Răşinari Commune 
Because the commune of Rasinari has currently no sewerage network, this documentation 
provides sewerage networks execution works for a length of 17459 m made of PVC pipes.  

Because the configuration of the sewerage network, it was necessary to design also two 
wastewater pumping stations, one with a capacity of 5 l/s, and one with a capacity of 9 l/s.  

The sewerage network will evacuate the wastewater to a PVC transfer sewer to the Sibu 
municipality sewerage network, having a length of 8750 m. 

1.2.1.4 Şelimbăr Commune 
Şelimbăr commune has a domestic wastewater sewerage network. The sewerage network is made 
of modern materials, was built during 2001-2007 and is in a good condition.  

Five wastewater pumping stations are needed according to the configuration of the sewerage 
networks. At present, one WWPS is in operation, one is being built, two of them were included in 
applications for other funding programmes and their approval is in progress. This study provides 
the fifth WWPS that will pump wastewater from the big consumers along national road DN1 to an 
existing sewer on the other side of national road DN1. 

This WWPS will ensure a capacity of 18 l/s via a HDPE pressure pipe, with a length of 35 m that 
will under cross the national road DN1. This under crossing will be executed according to technical 
standards, with horizontal drillings, in protection duct, by a specialized company.   

All sewers provided by this study will be made of high length of service and extremely tight 
materials, the sewerage network will have also manholes built in the direction change points, slope 
changing points, in intersection points with other collectors and at a maximum distance of 50 m 
one from the other. 

 

1.2.2 Regional Wastewater Tretament Plant Sibiu – located in the village of Mohu 
The rehabilitated wastewater treatment plant was commissioned in July 2007; it ensures 
mechanical and biological wastewater treatment.  

In order to reach the compliance with Directive 91/271/CEE provisions regarding the maximum 
allowed concentration of 10 mg/l total N and 1 mg/l total P in the treated effluent, the advanced 
treatment stage is required.  

Based on the checks made regarding the calculations for dimensioning the plant, and according to 
the number of population equivalent forecasted to be connected to the water supply/wastewater 
systems, 180.000 p.e., the following solutions have been adopted: 

 Chemical removal of the Phosphorus and biological removal of Nitrogen inside the existing 
activated sludge tanks, for 80.000 p.e.; 



 
 

Proiect: „Extinderea si reabilitarea infrastructurii de apa si apa uzata in Judetele Sibiu si Brasov 
Localitatile Sibiu, Cisnadie, Rasinari, Selimbar si Mohu” 
Rezumat fara caracter tehnic 

Pagina 5 din 15 
 

 Biological removal of Phosphorus and biological removal of Nitrogen inside the new 
activated sludge tanks, designed for 80.000 p.e.. 

The table below presents the average daily flows and the localities that will be served by the 
modernized wastewater treatment plant:  

Table 1: Populatia served by the wastewater treatment plant and the related average daily flow  

Locality 
Estimated population 

equivalent 

  (p.e.) 

Average daily flow  

(m3/day) 

Sibiu 153 791 76 420 

Selimbăr 5 484 2 725 

Mohu 756 375 

Cisnădie 15 684 7 793 

Răşinari 5 407 2 687 

Total 181 122 90 000 

The effluent is discharged into the emissary which is the Cibin River. The distance of the WWTP 
site to the nearest residential houses is of about 1000 m. 

Regarding the existing wastewater treatment plant, works for mounting a pumping station will be 
also executed. This pumping station has the role to equally split the flow to the two activated 
sludge tanks (one existing, one to be provided), in order to circulate the wastewater, the return 
activated sludge and the necessary air inside the aeration zone for the new activated sludge tank 
to be provided.    

The chemical removal of Phosphorus will be achieved by introducing in the distribution chamber of 
the final settlement tanks a coagulant agent (Aluminum Sulphate also used at the drinking water 
treatment plant) that will enhance the precipitation of the Phosphorus compounds that will then 
settle inside the final settlement tanks and will be eliminated in the surplus activated sludge. Thus, 
the sludge volumes produced by the WWTP will increase and an additional sludge dewatering 
equipment will be needed.  

The extension works regarding the existing Sibiu (Mohu) WWTP include the following technological 
objects:  

 Screened wastewater pumping station  
 Distribution chamber for the new activated sludge tank;  
 Activated sludge tank; 
 Extension of the existing blower station  
 Refurbishment of the surplus and return activated sludge pumping station  
 Aluminum Sulphate and lime dosing and storage  
 New building for the surplus sludge mechanical thickening and dewatering, including  

polymer making up and dosing devices;   
 

The location of the works included in this study is on plots of land belonging to the public domain of 
Sibiu, Cisnădie, Răşinari, Şelimbar and Mohu localities. 



 
 

Proiect: „Extinderea si reabilitarea infrastructurii de apa si apa uzata in Judetele Sibiu si Brasov 
Localitatile Sibiu, Cisnadie, Rasinari, Selimbar si Mohu” 
Rezumat fara caracter tehnic 

Pagina 6 din 15 
 

1.2.3 Physical and Biological Pollutants  
The noise sources are: pumps, blowers, the sludge thickening and dewatering equipment and the 
transport vehicles, but following noise measurements it was noticed that no exceeding of the 
allowed limit of 65 dB provided by technical standards STAS 6156/1986 and STAS 10009/1988 
and of 90 dB, provided by Article 44 of Order 1957/1995 regarding the approval of labour health 
conditions norms has been recorded.  

The biological pollutants in the wastewater may be generated by medical and veterinary units, but 
they have to disinfect the wastewater prior to its discharge in the sewerage network, so that only 
non significant quantities of these kinds of pollutants reach the wastewater treatment plant, but 
during the advanced treatment these small quantities of bacteriological pollutants are reduced by 
adding disinfection agents.     

1.3  TEHNOLOGICAL PROCESSES 

1.3.1 Finalization of the Drinking Water Treatment Plant Sibiu Sud  
This plant will be a modern one, with efficient technologies, it will remove the organic matters from 
the raw water by pre-ozonation process, the coarse suspended solids by coagulation and settling 
processes, the fine suspended solids by rapid filtering and an efficient disinfection by chlorination. 
In order to remove the pesticides, the water is filtered through granular activated charcoal and also 
a post-ozonation process is performed, and for Managnese removal,  Managanese removal filters 
will be used, so that the drinking water fed into supply will be compliant with Directive 98/83/EEC 
provisions. 

1.3.2 Extension of the Wastewater Treatment Plant  Sibiu  
The extension of the wastewater treatment plant Sibiu in order to be compliant with Directive 
91/271/CEE provisions regarding the quality of the effluent discharged in the natural emissary, will 
be done by using efficient technologies for the advanced wastewater treatment, meaning the 
biological removal of Nitrogen by nitrification and denitrification in aerobic and respectively anoxic 
zones of the activated sludge tank, and biological Phosphorus removal inside the anaerobic zone 
of the activated sludge tank and the chemical Phosphorus removal by introducing a coagulant 
agent in the distribution chamber of the final settlement tanks.   

1.4 WASTE MATERIALS 
During the project execution stage lots of solid waste and debris will be generated - from the 
replacement of the water supply/sewerage networks and from the works at the wastewater 
treatment plant and drinking water treatment plant. These waste materials will be selectively 
collected and managed by specialized companies. 

During the wastewater treatment plant operation stage, the solid waste and the sludge will be 
handled as they are currently handled. It was estimated that, at the WWTP, the sludge volume will 
increase by 10% due to the Phosphorus chemical precipitation process. The sludge from the 
DWTP will be treated at the DWTP in order to be dewatered and afterwards transported to the 
wastewater treatment plant Sibiu-Mohu. At the WWTP it will be further treated together with the 
sewage sludge in order to be stored at the ecological landfill of the WWTP and used for agricultural 
purposes.  

As regarding the sludge, a general strategy at county level has been developed, a viable 
constructive, economic and environmental solution has been identified, the regional operator has 
expressed the option to use the sludge for agricultural purposes and to store the sludge at the 
ecological landfill.  



 
 

Proiect: „Extinderea si reabilitarea infrastructurii de apa si apa uzata in Judetele Sibiu si Brasov 
Localitatile Sibiu, Cisnadie, Rasinari, Selimbar si Mohu” 
Rezumat fara caracter tehnic 

Pagina 7 din 15 
 

 

1.5 FORECASTED IMPACT ON THE ENVIRONMENT  

1.5.1 Water 
The works regarding the rehabilitation of the drinking water transmission mains, rehabilitation of 
the existing water distribution networks, pumping stations, storage tanks, sewerage systems, 
wastewater and drinking water treatment plants have in general a positive impact on the surface 
and ground water.      

The achievement of a modern drinking water treatment plant has a positive impact on population 
health by supplying high quality water.   

The extension of the water supply networks will have a positive impact especially on population 
health, by ensuring the supply of appropriately treated water, and its quality parameters will be 
strictly monitored.  

The rehabilitation of the existing water supply networks will decrease the number of breakdowns 
because of the old age and inappropriate materials the pipes are made of, and implicitly reduce the 
water leakage and the infiltrations of water containing contamination agents in the distribution 
networks.   

The rehabilitation of the sewerage networks will also have a positive impact. Compared to the 
current situation when, because of the old age and inappropriate materials the sewers are made of 
there are recorded many breakdowns which generate groundwater, soil and subsoil pollution, after 
the project will be finalized, the situation will be significantly improved.   

The modernization of the wastewater treatment plant will have a positive impact on the surface and 
ground waters, by removing the total N and total P from the treated discharged effluent, this being 
a mandatory requirement to be fulfilled by year 2013, thus ensuring the protection of the surface 
water and of the aquatic eco-systems. 

The water supply network do not represent likely pollution sources of the water, neither during 
execution stage, nor during the operation stage, they will distribute treated drinking water to 
various consumers.  

Under normal operation conditions, the sewerage networks, pumping stations, storage tanks are 
no pollution sources. The pollution occurs only when there are ex filtrations because of the 
damaged sewers or a breakdown regarding the functioning of the objects at the WWTP. All these 
can be avoided by a correct operation, periodical inspection of the objectives and rapid intervention 
for damage repair and environmental negative impact mitigation in case of breakdowns. 

During investment execution stage the water pollution sources are:  

 Accidental leakages of materials, fuels, lube oils from various machinery and vehicles; 
 While excavation works, building materials or earth particles may reach the waters.  

In order to prevent the pollution, measures have been proposed, measures that will be enforced to 
the contractors. Due to the fact that, at present, there are efficient machinery, equipment and 
building materials, we appreciate that the period of works execution will be reduced, and the 
impact on waters during this time interval will be minimum.  

During operation, the water supply and the sewerage networks will have a positive impact on 
waters. The networks will be made of resistant materials pipes with a long service lifetime. The 
modernized wastewater treatment plant will be constructively and technologically appropriate. The 
project provides plant operation measures, as well as sewage sludge treatment measures.     



 
 

Proiect: „Extinderea si reabilitarea infrastructurii de apa si apa uzata in Judetele Sibiu si Brasov 
Localitatile Sibiu, Cisnadie, Rasinari, Selimbar si Mohu” 
Rezumat fara caracter tehnic 

Pagina 8 din 15 
 

By the proposed technology and correct operation, the effluent quality parameters will be compliant 
with the allowed limits provided by the legislation in force, namely NTPA 011/2002, included in 
Governmental Decision 188/2002, modified and completed by Governmental Decisions 352/2005 
and 210/2007. 

The Sibiu wastewater treatment plant is permanently monitored as regarding the flows, as well the 
[...]
 the works will be executed in stages, according to the design, so that the generated impact 
to be less significant; 



 
 

Proiect: „Extinderea si reabilitarea infrastructurii de apa si apa uzata in Judetele Sibiu si Brasov 
Localitatile Sibiu, Cisnadie, Rasinari, Selimbar si Mohu” 
Rezumat fara caracter tehnic 

Pagina 15 din 15 
 

 the establishment of plots of land for site organization and for the waste generated by 
building activities storage places will be made by contractors when elaborating their tenders, 
according to legislation in force, by observing the minimum allowed regulated distances;  

 regular checking of the legislation, standards and requirements enforced by the legislation 
on the execution of the designed works;   

 using of an appropriate and efficient equipment, machinery and vehicles, to produce 
minimum exhaustion gases and emissions; 

 checking of the locations regarding the accidental wastewater leakages.   
In order to supervise the quality of the environmental factors and monitor the activity during 
operation stage, the following minimum measures are proposed for daily, monthly monitoring the 
performance of its activity regarding the environment protection, respectively the compliance with 
the standards enforced by the legislation in force, but not limited to taking the following additional 
measures: 

 periodically monitoring of the drinking water quality at user level;  
 periodically monitoring of the subsidence of filling materials on the route of the executed 

drinking water networks;  
 monitoring of the appropriate functioning of the wastewater treatment plant.  

We must emphasize that the control monitoring of the drinking water is very important, as it has as 
an important goal the periodical check of the organoleptic and microbiological quality of the 
drinking water, as well as the efficiency of the treatment technologies. 

The monitoring of the drinking water quality will be performed by the producer, distributor and by 
the County Public Health Authority.   

During the operation period of the water supply/wastewater collection treatment systems their 
functioning will be monitored quantitatively and qualitatively, the breakdowns will be detected in 
real time in order to repair the damages in the shortest time possible in order to reduce the water 
losses, for environmental protection and for the benefit of the population. 

The drinking water treatment plant and the wastewater water treatment plant are provided with own 
analyses laboratory for the quality of the water entering and exiting the plant. The equipment is 
automated and allows the monitoring of the correctness of the treatment process. The treatment 
parameter monitoring system of the plant would be able to be connected in the future at the 
regional operator’s SCADA system.   

1.8 RISKS  
Natural risks (flooding, earthquakes) occur independently the beneficiary’s will and may lead to 
accidental pollution.   

The risks related to the activities performed are the labour accidents, in order to prevent them the 
personnel should be trained, provided with protecting equipment and first aid spots.  

1.9 CONCLUSIONS 
In conclusion, we consider that the project with the following title:  

„Extension and rehabilitation of the water/wastewater infrastructure in the Sibiu and Brasov 
Counties”- localities of Sibiu, Cisnădie, Răşinari, Şelimbar and Mohu, which was assessed by this 
Environmental Impact Assessment Report is fulfilling the proposed objectives ensuring the 
environment factors protection, improving the water supply/wastewater collection-treatment 
services, and by ensuring an efficient water source management.    



 
 

Proiect: „Extinderea si reabilitarea infrastructurii de apa si apa uzata in Judetele Sibiu si Brasov” 
Localitatile Avrig si Mârşa  
Rezumat fara caracter tehnic 

Pagina 1 din 12 
 

 

 
            NON TECHNICAL SUMMARY 

AVRIG and MÂRŞA LOCALITIES 
 

 

The report to the environment impact assessment covered all the aspects mentioned in Annex 2 to 
Order 863/2002, and its conclusions are presented in the following pages.  

DESCRIPTION OF THE PROJECT AND ITS STAGES  

Project Description  
The investment objectives included in the project „Extension and modernization of the 
water/wastewater infrastructure in Sibiu County–Avrig and Mârşa localities” are to be achieved in 
Avrig town and respectively in Mârşa locality. 

Avrig town is located at the feet of the Fagaras Mountains, on the Olt River valley, at an altitude of 
about 400 m. The town is crossed by National Road no 1, and is located at about 26 km distance 
from the city Sibiu. 

The investments proposed by the project regarding Avrig town are the following:  

Water supply related works:  

 Replacement of the electrical mechanical equipment of the Avrig drinking water treatment 
plant and providing of laboratory equipment;   

 Rehabilitation of the drinking water distribution network with on a length of 10,127m; 
 
Wastewater collection/treatment related works:   

 Replacement of the existing sewers on a length of 2.401 m; 
 Extension of the existing sewerage network on a length of 6441 m; 
 Inspection manholes on the sewerage network; 
 Domestic wastewater pumping station; 
 The WWPS pressure pipe with a length of 1245 m; 
 New wastewater treatment plant on the Mare River bank, outside the built up area of the 

Avrig town. 
 
Mârşa locality is situated South of Avrig town, at a distance of about 2.5 km from Avrig town. 

The investments proposed by the project regarding Mârşa locality are the following:   

Water supply related works; 

 Rehabilitation of the drinking water distribution network on a length 4377m; 
Wastewater collection/treatment related works:   

 Domestic wastewater network Mârşa, on a length of 3 013 m.  



 
 

Proiect: „Extinderea si reabilitarea infrastructurii de apa si apa uzata in Judetele Sibiu si Brasov” 
Localitatile Avrig si Mârşa  
Rezumat fara caracter tehnic 

Pagina 2 din 12 
 

 Inspection manholes on the sewerage network; 
 Domestic wastewater pumping station; 
 Pressure pipe with a length of 3.000 m in the sewerage network of Avrig town.  

 

Occupied Land Surfaces  
 
Land Surface that will be temporarily occupied: 

 By the drinking water distribution network: 43.362 m2 
 By domestic wastewater network: 52.710 m2 
 Site arrangements/buildings: 6000 m 

 
Land Surface that will be permanently occupied:  

 Wastewater treatment plant:   5 365 m 
 Pumping stations: 800 m2 
 Manholes: 178 m2. 

Utilities Providing  
Power Supply  
The necessary power supply will be ensured by the existing power distribution network in the area. 
For lighting, fluorescent tubes and incandescent lamps will be used.  

Water Supply  
The water supply of the wastewater treatment plant will be ensured by the existing water 
distribution network of Avrig town. 

Design Parameters for Dimensioning   
According to this project, the investments regarding the raw water catchment and treatment are 
limited to the replacement of the mechanical-electrical equipment from the catchment installation 
which are obsolete and worn out, and to the providing of an appropriate laboratory for the plant in 
order to manage efficient analyses of the parameters provided by the legislation in force regarding 
the water quality for human consumption. 

According to the calculations, a flow of Qu_h_max = 99.66 l/s drinking water will be distributed in 
Avrig, and  a flow of de Qu h max = 39.36 l/s drinking water will be distributed for Mârşa, flows for 
which the distribution network has been dimensioned and verified.  

By assessing the current situation regarding the condition of the sewerage network and their 
coverage rate in the Avrig town, it was concluded that there are needed works for the rehabilitation 
and extension of the sewerage network that will evacuate the wastewater into a new wastewater 
treatment plant built on a new location. 

The severely damaged sewerage network of Mârşa locality has to be totally rehabilitated, the 
designed network is considered as a new one, it is impossible to keep even one existing sewer in 
operation. 

The wastewater flows taken into account when dimensioning the wastewater treatment plant Avrig 
for 12 000 p.e, and calculated according to the national and European standards are the following:  

Qu day average= 2640 m3/day 



 
 

Proiect: „Extinderea si reabilitarea infrastructurii de apa si apa uzata in Judetele Sibiu si Brasov” 
Localitatile Avrig si Mârşa  
Rezumat fara caracter tehnic 

Pagina 3 din 12 
 

Qu day max = 3432 m3/day = 143 m3/h 

Qu hourly max = 220 m3/h = 5280 m3/day 

The treated effluent is discharged in the Raul Mare River. 

TECHNOLOGICAL PROCESSES 
The treatment process provided by the WWTP will be complex, of physical, chemical and biological 
nature, so that the treated effluent would be of appropriate quality to be discharged in the natural 
emissary, Raul Mare River.  

The physical process means the mechanical separation of large solid matters by using screens, 
the gravimetric grit removal and removal of the grease collected at the surface of the wastewater, 
all these matters will be collected in containers and managed as waste.  

The chemical process refers to the introduction of some chemicals to provoke the coagulation and 
flocculation of some compound substances in the wastewater, the newly formed substances will 
thus settle more easily in order to be separated and eliminated as surplus activated sludge.    

The biological treatment will take place inside activated sludge basins that will comprise three 
distinct zones: anaerobic, anoxic and aerobic. Depending on the conditions created, in each zone 
specific bacteria to each process are developing. In the anaerobic zone, there are developing 
bacteria that are able to incorporate in their cellular body the Phosphorus from the wastewater, as 
Phosphates, and it is required to maintain the wastewater-activated sludge mix in balance.     

In the anoxic zone there are developing denitrifying bacteria having the role to metabolize 
nitrogenous compounds (nitrites, nitrates) which are thus reduced to molecular Nitrogen which is 
released from the wastewater. In the aeration/nitrification zone the carbon compounds removal 
process takes place, as well as the change of ammonia into nitrites/nitrates. For the above 
mentioned purposes, the anaerobic and the anoxic zones will be fitted with submersible mixers, 
and pumps will be mounted in the aerobic zone to ensure the internal re-circulation of the activated 
sludge-wastewater mix (for the transfer of the water with nitrites/nitrates to the anoxic zone for the 
denitrification process). The air will be introduced in the aerobic zone via blowers and distributed 
uniformly by diffusers with elastic membrane.   

The wastewater treatment process will be finalized inside the final settlement tanks that have the 
role to retain the biological sludge produced inside the activated sludge tanks according to the 
principle of gravimetric sedimentation process. The settled treated water will be discharged by 
gravity to the Raul Mare River. The sludge settled inside the settlement tanks will be lead to a 
pumping station, most of it will be re-circulated in the aeration tanks, and the surplus sludge will be 
transferred to the sludge facility. Here, the sludge will be dewatered and thickened by using poly-
electrolyte which has the role to efficiently enhance the sludge dewatering and implicitly reduce its 
volume  

The dewatered sludge will be transported to the Sibiu-Mohu wastewater treatment plant. In case of 
emergency, if the sludge cannot be transported, it will be temporarily stored of the drying beds built 
for this purpose.  

 

 

 

 

 



 
 

Proiect: „Extinderea si reabilitarea infrastructurii de apa si apa uzata in Judetele Sibiu si Brasov” 
Localitatile Avrig si Mârşa  
Rezumat fara caracter tehnic 

Pagina 4 din 12 
 

Wastewater features, discharge requirements and required treatment efficiency level 

Item Indicator Influent maximum     

     load 

       [mg/l] 

Effluent   maximum     

     load 

  [mg/l] 

Required  

treatment efficiency

  [%] 

1. 

2. 

3. 

4. 

5. 

Biochemical Oxygen Demand(BOD) 

Total Suspended Solids  (TSS) 

Chemical Oxygen Demand (COD) 

Total N 

Total P 

             273 

318 

682 

  32 

9 

                 25 

35 

   125 

 15 

   2 

       90.1 

89,0 

81.7 

53.1 

77.8 

 

The requirements regarding the discharge in the natural emissary are compliant with the technical 
standard NTPA-001/2002 provisions modified and completes by Governmental Decisions 
352/2005 and 210/2007, which were harmonized with the aquis communautaire regarding the 
environment protection legislation.   

From assessing the above mentioned figures and taking into account the fact that the wastewater 
treatment plant will have a population equivalent higher than 10.000 p.e., it resulted that a plant is 
needed to provide, besides mechanical-biological treatment also advanced treatment to 
biologically remove total N and total Phosphorus.   

  

WASTE MATERIALS 
During the project construction phase lots of solid waste and debris will be generated - from the 
building of the new water supply/sewerage networks and of Avrig wastewater treatment plant. 
These waste materials will be selectively collected and managed by specialized companies. 

During the wastewater treatment plant operation, solid waste will be produced and this will be 
removed at the nearest compliant solid waste storage. The solid waste retained by the screens and 
by the grit and grease remover will be evacuated from the site together with the domestic solid 
waste. The stabilized dewatered sludge resulted from the treatment process will be transported to 
the Sibiu-Mohu wastewater treatment plant for further treatment. All the above mentioned waste is 
classified as non hazardous waste.    

As regarding the sludge, a general strategy at county level has been developed, a viable 
constructive, economic and environmental solution has been identified, the regional operator has 
expressed the option to use the sludge for agricultural purposes and to store the sludge at the 
ecological landfill.  

FORECASTED IMPACT ON THE ENVIRONMENT  

Environmental factor: Water  
This investment does not propose the extension of the source for the drinking water supply as 
being necessary, it proposes only the extension of the water distribution network, the extension of 
the sewerage network and the construction of a new wastewater treatment plant. The proposed 



 
 

Proiect: „Extinderea si reabilitarea infrastructurii de apa si apa uzata in Judetele Sibiu si Brasov” 
Localitatile Avrig si Mârşa  
Rezumat fara caracter tehnic 

Pagina 5 din 12 
 

investment does not require additional flows from surface or underground sources (the existing 
water facility is being used), conditions under which the investment has no impact on the 
hydrological and hydro geological features of the site.  

The evacuation of the technological and domestic treated wastewater (appropriately treated), 
according to the project has no negative impact on the surface water quality, the natural emissary 
Raul Mare River.  

Environmental factor: Air 
The pollution sources are divided into potential malodour sources and gas emissions. The gas 
emissions sources are represented by: biochemical decomposition process, chemical reactions, 
vaporization.  

During the investment execution stage, the potential pollution sources are: dust produced during 
excavation works, gas emissions from vehicles and different machinery. The impact on the air will 
be a local one and for a short period of time, the project proposed concrete measures for their 
mitigation. 

During operation, the water supply network may not be considered an air pollution factor. The 
wastewater networks may generate malodour, in order to limit this, maintenance works are being 